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Date : MAR. 18, 2016

JER-YEU INDUSTRIAL. CO., LTD.
No0.367, Sce.3, Zhongshan Rd., Tanzi Dist., Taichung City, 42749 Taiwan

The following merchandise was submitted and identified by the applicant as:

Product Description: PTFE AIR HOSE
Manufacturer/Vendor: JER-YEU INDUSTRIAL CO., LTD.
Country of Origin: Taiwan

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Requested: High Temperature Test
Test Method & Result: ---See following sheet(s)---
Date of Receipt: Mar. 11, 2016

Testing Period: Mar. 11, 2016 ~ Mar. 18, 2016

Signed for and on
SGS Taiwan Ltd.
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Brian Huang
Team Leader
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Test Method:

(a) Set the oven at the designated temperature by the client until stabilization.
(b) Place the sample into chamber for 2 hours.

(c) Take out the sample and examine whether damage or not by visual check then record any findings.
(d) Test Equipment:  DENG YNG/DH 600

Test Result:

Sample Temperature Time Result

PTFE AIR HOSE 250 °C 2 hours

No visual damage was found after testing.

— Picture(s) —

Photo A: Appearance of the sample
---End of Report---
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